Appendix for FCC BLE
Test Report No. :CTL2207255011-WF02

Appendix A: DTS Bandwidth

Test Result
TestMode Antenna Channel DTS BW [MHZz] FL[MHZ] FH[MHZ] Limit[MHZz] Verdict
2402 0.672 2401.660 2402.332 0.5 PASS
BLE_1Mbps Ant1 2440 0.668 2439.660 2440.328 0.5 PASS
2480 0.688 2479.640 2480.328 0.5 PASS
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Appendix B: Occupied Channel Bandwidth

Test Result
TestMode Antenna Channel OCB [MHZz] FL[MHZ] FH[MHZ] Limit[MHZz] Verdict
2402 0.96331 2401.511 2402.474 PASS
BLE_1Mbps Ant1 2440 0.96537 2439.511 2440.476 PASS
2480 0.94845 2479.515 2480.463 PASS
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Test Graphs
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Appendix C: Maximum conducted output power

Test Result
TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2402 0.39 <30 PASS
BLE_1Mbps Ant1 2440 0.26 <30 PASS
2480 -0.06 <30 PASS
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Test Graphs

[ Feysight Spectrum Analyzer - Swept SA
RL

Ref Offset 1 dB.
Ref 30.00 dBm

Center 2.402000 GHz
#Res BW 2.7 MHz

Center Freq 2.402000000 GHz

PNO: Fast ~— 17ig: Free Run
IFGainlow  #Atten: 40 dB

#VBW 8.0 MHz

A 10:15:58 AM Jul 26,
#Avg Type: RMS T
Avg|Hold: 957/1000

Mkr1 2.401 836 25 GHz
0.391 dBm)

Auto Tune!

CenterFreq|
2.402000000 GHz|

StartFreq

Ref Offset 1 dB
Ref 30.00 dBm

Center 2.440000 GHz
Res BW 2.7 MHz

PNO:Tast —»- Trig: Free Run
IFGain:Low #Atten: 40 dB8

#/BW 8.0 MHz

#Avg Type: RMS
Avg|Hold: 96111000

Mkr1 2.439 892 50 GHz
0.263 dBm

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

Auto Tune!

Center Freq
2440000000 GHz

BLE_1Mbps_Ant1_2440

[ Keysight Spectrum Anslyer - Swept 4

Ref Offset 1 dB
Ref 30.00 dBm

Center 2.480000 GHz
#Res BW 2.7 MHz

AL
Center Freq 2.480000000 GHz

PNO: Fast -+ 11iQ: Free Run
IFGain-low  #Atten: 40dB

#/BW 8.0 MHz

#Avg Typs: RMS
Avg|Hold: 3431000

Mkr1 2.479 985 00 GHz
dBm

Span 10.00 MHz
Sweep 1.067 ms (8001 pts)

Auto Tune!

Center Freq
2480000000 GHz

BLE_1Mbps_Ant1_2480

Page 6 of 14




Appendix D: Maximum power spectral density

Test Result
TestMode Antenna Channel Result{dBm/3-100kHZz] Limit[dBm/3kHz] Verdict
2402 -13.95 <8 PASS
BLE_1Mbps Ant1 2440 -13.80 <8 PASS
2480 -14.30 <8 PASS
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Test Graphs
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Appendix E: Band edge measurements

Test Result
TestMode Antenna ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict
Low 2402 0.42 -36.62 <-19.58 PASS
BLE_1Mbps Ant1
High 2480 0.05 -38.86 <-19.95 PASS
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Test Graphs
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Appendix F: Conducted Spurious Emission

Test Result
TestMode Antenna Channel FreqRange Reflevel Result[dBm] Limit[dBm] Verdict
[MHZ] [dBm]
Reference -0.03 -0.03 PASS
2402 30~3000 -0.03 -55.87 <-20.03 PASS
3000~26500 -0.03 -44.61 <-20.03 PASS
Reference 0.10 0.10 - PASS
BLE_1Mbps Ant1 2440 30~3000 0.10 -55.58 <-19.9 PASS
3000~26500 0.10 -44.84 <-19.9 PASS
Reference -0.25 -0.25 - PASS
2480 30~3000 -0.25 -56.07 <-20.25 PASS
3000~26500 -0.25 -44.74 <-20.25 PASS
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Test Graphs
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